
PARTS DIAGRAM

80 TERROVA                                for use with "AI" serial numbers
80 LBS THRUST                                     3-year warranty from the date of puchase
24 VOLT  56 AMPS 
45”, 54" OR 60” SHAFT

GregW
Typewritten Text
Click here to order parts. www.warnersdockonline.com 888-222-3625

http://www.warnersdockonline.com/warners/MinnKotaCF/MinnKotaOrderFormOne.cfm


PA
R

TS LIST
In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,  121 Power Drive,P.O. Box 8129 Mankato, Minnesota 56002-8129. In Canada, parts may be ordered from any of the
Canadian Authorized Service Centers shown on the enclosed list. Be sure to provide the MODEL and SERIAL numbers of your motor when ordering parts. Please use the correct part numbers from the parts list.
Payment for any parts ordered from the MINN KOTA parts department, may be by cash, personal check, Discover Card, MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

Seal & Oring Kit p/n 2889460               * This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required. P/N 2324931 REV. N 12-07

Fuera de los Estados Unidos, consultar la lista anexa para ubicar el Centro de servicio autorizado
MINN KOTA. No dejar de incluir el número del MODELO y el número de SERIE del motor para el cual
se solicitan las piezas. Usar siempre los números de pieza correctos indicados en la lista de piezas.

PA
R

TS LIST

Item P/N Description Qty Item P/N Description Qty Item P/N Description Qty Item P/N Description Qty

1 2777002 24V Motor 60” FW 1
2777001 24V Motor 54” FW 1
2777000 24V Motor 45” FW 1
2777004 24V Motor US2 60” 1
2777003 24V Motor US2 54” 1
2777005 24V Motor US2 45” 1

5 2-100-214 Armature assembly 1
10 140-010 Bearing 1
15 788-040 Retaining ring 1
20 Included in #200 assemby
25 2-300-170 Brush end housing assembly 1
30 421-276 Plain end housing assembly STD 1

9421-286 Plain end housing US2 60” 1
9421-285 Plain end housing US2 54” 1
9421-284 Plain end housing US2 45” 1

35 144-017 Flange bearing 1
40 880-025 Seal 2
50 188-094 Brush 2
60 2-600-199 Brush plate assembly 1
65 975-041 Brush spring 2
70 701-043 O-ring, motor 2
80 701-009 O-ring, thru-bolt 2
85 830-027 Screw, 10-32 x 2 2
90 830-095 Thru-bolt 2
95 990-051 Washer, steel 2

100 990-052 Washer, nylatron 2
110 973-025 Spacer, brush plate 2
115 992-010 Washer, Belleville 2
120 990-045 Spacer,  thrust 1
125 582-013 Clip, retaining, short 1
135 640-025 Leadwire, black 1
136 640-133 Leadwire, red 1
137 640-317 Groundwire, brown, US2 only 1
200 2777096 Tube, composite 60” FW 1
205 Included in #200 assemby
210 2325665 Decal, cover 2
215 2325674 Decal, ctrl box 80 1

2325675 Decal, ctrl box 80 US2 1
2325676 Decal, ctrl box 80 Autopilot 1
2325677 Decal, ctrl box 80 Autopilot & US2 1

220 2320200 Cover, ctrl box 1
225 2324030 Ctrl board, compass, Autpillot only 1
230 2302960 Grommet, compass, Autopilot only 3
235 2065400 Wire insulator 2
240 2218200 Fuse holder, US2 only 1
245 2372100 Screw, 8-18 x .625 3
250 2052510 Cable clamp 3
255 2322500 Ctrl box 1
260 2332102 Screw, 10-24 1
265 2372100 Screw, 8-18 x .625 4
270 2333101 Nut, 10-24 1
275 2224700 Plug, ctrl box, US2 motors only 1

2224702 Plug, ctrl box 1
300 2211415 Universal sonar 2 extension cable 1

305 2771500 Depth collar 1
315 Included in #305 assemby
320 Included in #305 assemby
325 2997020 Steering housing 1
330 2326501 Steering housing top 1
335 2324604 O-ring, case seal 1
345 2305605 Roll pin 5/16 4
350 2308601 Breather, filter 1
355 2328610 Cradle, motor 1
370 2777020 Motor, steering assembly 1
380 2302255 Gear, cluster 3rd stage 1
385 2302250 Gear, cluster 2nd stage 1
390 2302245 Gear, cluster 1st stage 1
395 2302610 Shaft, gear 1st stage 1
400 2302620 Shaft, gear 3rd stage 1
405 2302615 Shaft, gear 2nd stage 1
410 2321704 Washer, thrust 2
415 2321515 Liner, output tube 1
420 2324608 O-ring, 224 2
425 2321720 Shim, O-ring 2
430 2327308 Bearing, ball sealed 2
435 2322200 Gear, output 1
440 2324601 O-ring, output gear 1
445 2322030 Tube, output machined 1
450 2321510 Collar, drive, bottom 1
455 2326506 Steering housing, Bottom 1
465 2322600 Pin, latch, zp 1
470 2322602 Pin, pivot, zp 1
475 2327310 Bushing, pivot pin 2
480 2321702 Washer, flat .375 2
485 2263011 E-ring .375 2
490 2322702 Spring, latch pin 2
495 2323410 Screw, 8-32 x .75 1
500 2323408 Screw, 8-32 x 2 7
510 2090651 Leawire, 10 ga 1
525 2991273 / 2991271   Coil cord 45"/54"-60"              1  

2991274 / 2991272   Coil cord, US2 45"/54"-60"      1
530 2320202 Cap, dust, coil cord, non-AP only 1
535 2325641 Decal, sideplate, left 1
540 2323404 Screw, 1/4-20 4
545 2321915 Sideplate, left 1
550 2263426 Screw, 1/4-20 x 1.25 2
555 2321925 Skid, left 1
560 2323422 Screw, 10-24 x .375 2
565 2321700 Washer, #10 SS 2
570 2327306 Bushing, pivot 2
575 2323905 Ramp, 4” left 1
580 2325115 Pad, rubber rest 4
585 2321706 Washer, #8 4
590 2323412 Screw, 8-18 x .25 4
595 2324705 Insert, ramp 2
600 2994202 Arm, release, left 1
605 2322710 Spring, extension 2

2770250 Cover, speed control with decal 1
620 2325650 Decal, speed control 1
625 2320210 Cover, speed control 1
630 2322901 Strain relief 1
635 2324012 Control board, 24-36v 1
640 2320203 Cap, dust, control board 1
645 2323406 Screw, 10-24 x 2
650 2321315 Holder, connector 1
655 2332103 Screw, 6-20 x .375 2
660 2074071 Battery meter, 24v 1
665 2323402 Screw, 1/4-20 x .375 4
670 2321940 Bracket, strain relief 1
675 2321310 Strain relief, wire 1
680 2323405 Screw, 1/4-20 x .5 1
685 2013100 Speed nut, .375 2
690 2320215 Handle, release cover 1
695 2301700 Bushing, 1
700 2322701 Spring, release handle 1
710 2320400 Handle, release FW 1
715 2322712 Spring, release handle 2
720 2322604 Bushing, handle 2
725 2332104 Screw, 1/4-20 x .625 2
730 2323000 E-clip, 3/16, SS 2
735 2322606 Pin, follower, handle 1
740 2321901 Base extrusion, machined 1
745 2322912 Spring pin, 2
750 2321950 Bracket, sideplate 1
755 2323900 Ramp, 4” right 1
757 2994204 Arm, release, Right 1
760 2321920 Skid, right 1
765 2301310 Screw, 8-18 x .5 3
770 2320220 Cover, access, FW 1
775 2321910 Sideplate, right 1
780 2325640 Decal, sideplate, right 1
850 2994720 Foot pedal 1
851 2326710 Plug, foot pedal 1
860    2324400        Pedal, heel-toe                                 1
865 2322714 Spring, momentary 1
870 2321300 Clamp 2
875 2223430 Screw, 8 x .75 4
880 2328600 Flex finger 1
885 2323710 Button, momentary, left 1
900 2325660 Decal, foot pedal 1
910 2320205 Cover, heel-toe 1
915 2323725 Button, AP 1
920 2323715 Button, Mom/Con 1
925 2320100 Knob, speed, foot pedal 1
930 2332103 Screw, 6-20 x .375 2
935 2324020 Control board, foot pedal 1
940 2322900 Strain relief, foot pedal 1
945 2324500 Base plate, foot pedal 1
950 2301310 Screw, #8 x .5 10
955 2323700 Button, steer, left 1
960 2323705 Button, momentary 1

965 2323701 Button, steer, right 1
970 2322704 Spring, foot pedal 5
975 2994859 Bumper, bag assy 1
980 2322706 Spring, barrel 2
985 2323420 Screw, 8-18 x .375 2
990 2372100 Screw, 8-18 x .625 2

1378132 Propeller kit WW2
2994876 Propeller bag assy

1000 2331160 Propeller WW2 1
1010 2262658 Drive pin, large 1
1015 2091701 Washer, prop, large 1
1020 2093101 Nut, nylock, prop, large 1

2994864 Mounting hardware bag assy

GregW
Typewritten Text
Click here to order Minn Kota
parts. www.warnersdockonline.com
888/222-3625

http://www.warnersdockonline.com/warners/MinnKotaCF/MinnKotaOrderFormOne.cfm


B
ATTER

IE
W

IR
IN

G
 D

IA
G

R
A

M
SC

H
ÉM

A
D

E C
Â

B
LA

G
E 

8

C
O

N
TR

O
LS

C
O

M
M

A
N

D
ES

C
O

N
TR

O
LS

9

FOOT PEDAL CONTROLS: 
All the controls in the foot pedal are easy to operate by either

foot or hand.  A light touch is all that is necessary.
•  Momentary. A toe touch on either of the two momentary but-

tons turns the propeller on.  Let up and the propeller stops.
•  Mom/Con Switch. A toe touch to the Mom/Con button tog-

gles the motor between momentary and constant.  When the
motor is in constant the propeller will run continuously with
out keeping your foot on the pedal.  When the motor is in
momentary, a toe touch is required to one of the momentary
buttons to turn the propeller on. The Constant On indicator
light will be lit when the motor is in constant state.

•  Right/Left. Place your foot in the center of the heel/toe
pedal, rocking forward steers right.  Rocking back steers left.
Left and right steering control can also be done with the
Left/Right taps buttons.  Holding the left or right steering but-
ton down steers left or right.  Small steering changes of less
than one degree can be made by quickly and lightly tapping
the left and right steering controls.

NOTE: The steering system is designed to turn your motor
3600.  Be careful to avoid over-wrapping the coil cord around

the composite shaft.
•  Forward/Reverse. The motors always drives forward by

depressing the foot pedal.  You can reverse the direction of
thrust by turning the motor 1800. 

•  Speed Control. The speed selector is the calibrated rotating
knob on the right side of the foot pedal.  The speed knob pro-
vides infinitely variable speed control with the built in pulse
modulation system.  Use your hand or foot to rotate the knob
to adjust speed.

•  AutoPilot (AutoPilot Models Only). A toe touch to the AP
button toggles the AutoPilot On and Off.  The AutoPilot On
indicator light will be lit on the foot pedal and the center
console of the motor when AutoPilot is on.

•  Non-Carpeted Boat Use. Enclosed with your motor are four
(4) rubber bumpers.  If the foot pedal is to be used primarily
on non-carpeted surfaces, insert the rubber bumpers into the
keyhole slots on the underside of the pedal.  Slide the
bumpers into the slot until they are locked into position.

•  Control Cord. The foot pedal cord is flexible and long
enough to allow the pedal to be positioned almost anywhere
on your boat.

AUTOPILOT™ CONTROLS: AUTOPILOT ON EQUIPPED MOTORS ONLY
The MINNKOTA AutoPilot uses a magnetic compass and a microprocessor chip to keep the trolling motor pointed in the direction

you want to go. Each time the wind or water current moves the boat off course, the AutoPilot senses the change and steers
itself back to the original heading. The AutoPilot direction is set every time a steering change is made. To change direction,
steer until the control head points to the desired course. The AutoPilot will pull the bow of the boat around and correct automat-
ically until the boat is moving in the direction you chose.

1. This unit has an automatic steering shutdown for safety. In conditions where an obstruction prevents the trolling motor from
turning, or in extremely windy conditions, the automatic steering may stop. Any steering input on the foot pedal will reset the
system to normal.

2. When the AutoPilot is on and the trolling motor is pulled out of the water to the stow position, the steering motor will continue to
run until the motor is stowed properly.  Once the motor is stowed properly, AutoPilot will turn off and the system ready indicator
will go off.

COMMANDES PAR PÉDALE : 
Toutes les commandes dans la pédale sont faciles à utiliser du

pied ou de la main. Une légère pression est tout ce qui est
nécessaire.

• Momentané. Une touche de l’orteil sur un des deux boutons
de fonctionnement momentané fera tourner l’hélice. Relâchez
le bouton et l’hélice s’arrête.

• Mom/Con. Une touche de l’orteil sur le bouton de fonction-
nement momentané/continu passe le moteur du mode de
fonctionnement momentané au continu et vice et versa.
Quand le moteur est en mode de fonctionnement continu,
l’hélice tourne continuellement sans garder votre pied sur la
pédale. Quand le moteur est en mode de fonctionnement
momentané, une touche de l’orteil est nécessaire sur l’un des
boutons de fonctionnement momentané pour faire tourner
l’hélice. Le voyant indiquant le mode de fonctionnement est
allumé quand le moteur est dans ce mode.

• Droite/gauche.  Placez votre pied au centre de la pédale
basculante. Basculez-la vers l’avant pour tourner vers la
droite, vers l’arrière pour la gauche. La direction vers la droite
et la gauche peut aussi être effectuée au moyen des boutons
à tapoter de droite/gauche. Tenez enfoncé le bouton de direc-
tion vers la gauche ou la droite pour tourner à gauche ou à

droite. Les petits changements de direction de moins d’un
degré peuvent être réalisés en tapotant rapidement et légère-
ment sur les commandes de direction vers la gauche et la
droite.

REMARQUE: Le système de direction est conçu pour tourner
votre moteur sur 360°. Faites attention de ne pas trop
enrouler le câble de la bobine autour de l’arbre composite.

• Marche avant/arrière. Les moteurs propulsent toujours vers
l’avant quand vous enfoncez la pédale. Vous pouvez changer
la direction de la poussée en tournant le moteur de 180°. 

• Commande de vitesse.  Le sélecteur de vitesse est la
poignée ronde, rotative et étalonnée du côté droit de la
pédale. La poignée ronde de vitesse offre des vitesses infini-
ment variables avec le système de modulation d’impulsion
incorporé. Tournez la poignée de votre main ou pied pour
régler la vitesse.

• Pilote automatique (modèles à pilote automatique seule-
ment).  Une touche de l’orteil sur le bouton de pilote automa-
tique l’allume ou l’éteint. Le voyant indiquant que le pilote
automatique est allumé sur la pédale, ainsi que la console
centrale du moteur quand le pilote automatique est allumé.

B+

M+

B-

M-

12v

24v

36v

RED/ROUGE M+

BLACK/NOIR M-

C
O

N
TR

O
L

BO
AR

D
/

C
AR

TE
 D

E 
C

O
M

M
AN

D
E

RED/ROUGE
WHITE/BLANC

FOOT PEDAL
CONTROL BOARD/
CARTE DE COMMANDE
DE LA PƒDALE

STEERING MOTOR/
MOTEUR DE DIRECTION

BATTERY GAUGE/
VOLTMéTRE

BATTERY 1
BATTERIE 1

BATTERY 2
BATTERIE 2

BL
AC

K/
N

O
IR

 B
-

RED/ROUGE B+

C
O

IL
C

O
R

D
/

C
O

R
D

O
N

E

MOTOR/
MOTEUR

RED/ROUGE M+

BLACK/NOIR M-

UN
IV

ER
SA

L SO
NA

R 
2 W

IR
E 

*

SO
NA

R 
UN

IV
ER

SE
L 2 

FI
L * 

BLACK/NOIR

U
N

IV
ER

SA
L

SO
N

AR
 2

 E
XT

EN
SI

O
N

 W
IR

E 
*

SO
N

AR
 U

N
IV

ER
SE

L
2 

FI
L

D
'E

XT
EN

SI
O

N
 *

COMPASS/
BOUSSOLE

SENSOR 
BOARD/
CARTE DE
CAPTEUR

BROWN *
MARRON *

BROWN/MARRON

BATTERY 1
BATTERIE 1

Terrova 80 is 24-volts only!

BATTERY 1
BATTERIE 1

BATTERY 2
BATTERIE 2

BATTERY 3
BATTERIE 3

BLACK/NOIR

AUTOPILOT INDICATOR, RED
L’AUTOPILOT LUMIÈRE, ROUGE

SYSTEM READY INDICATOR, GREEN
SYSTÈME PRÊT LUMIÈRE, VERT

REED SWITCH
INTERRUPTEUR À ANCHE

AU
TO

 P
IL

O
T

IN
D

IC
AT

O
R

, R
ED

(E
Q

U
IP

PE
D

 M
O

TO
R

S 
O

N
LY

)
L’A

UT
O

PI
LO

T
LU

M
IÈ

R
E,

 R
O

U
G

E
(M

O
TE

U
R

S 
ÉQ

U
IP

ÉS
 S

EU
LE

M
EN

T)

M
O

M
E

N
TA

R
Y

/ C
O

N
S

TA
N

T
IN

D
IC

AT
O

R
, G

R
E

E
N

M
O

M
E

N
TA

N
É

 / 
C

O
N

TI
N

U
LU

M
IÈ

R
E

, V
E

R
T

ACCESSORY PLUG
PRISE D’ACCESSOIRE

SP
EE

D
 A

D
JU

ST
M

EN
T

KN
O

B
M

O
LE

TT
E 

D
E 

R
EG

LA
G

E 
D

E
LA

VI
TE

SS
E

AU
TO

PI
LO

T
O

N
 E

Q
U

IP
PE

D
 M

O
TO

R
S 

O
N

LY
PI

LO
TE

 A
U

TO
M

AT
IQ

U
E 

SE
U

LE
M

EN
T

SU
R

M
O

TE
U

R
S 

ÉQ
U

IP
ÉS

ACCESSORY PLUG
PRISE D’ACCESSOIRE

ACCESSORY PLUG
PRISE D’ACCESSOIRE

* US MOTORS ONLY

* MOTEURS US SEULEMENT

FUSE *
FUSIBLE *




